13-10-2020 (Issue 1)
RA-01 Installation Instructions

Parts List | [ Tools Required |

y = - A’%
- &L
4mm Allen key x1 ‘l

/ @ Power Drill
N -

Hole Saw

Gasket m M6 x 12mm bolt ’E M6 Spring washer ’E Max 620mm (25/32")

RA-01 Clamp

Foam Gasket

< Max 820mm (25/32)

M6 Spring Washer —

M6 x12mm Bolt

Share your installation with us.

vy © f in D

@scanstrut
For further installation
UK & International and warranty information USA
+44 (01392 531280 please visit: +1 860 308 1416
sales@scanstrut.com www.scanstrut.com usasales@scanstrut.com

SCANSITRUT




